
1

**U.S. and Canada customers ONLY**
IF ASSISTANCE IS NEEDED,

DO NOT CONTACT THE STORE!
CALL OUR CUSTOMER SERVICE DEPARTMENT at 1 (800) 225-3865

HOURS: 7:00 a.m. to 5:00 p.m. Monday through Friday (Mountain Standard Time)
**Call or visit our Web site for Saturday hours**

**For customers outside the U.S. or Canada, please contact the store for assistance.**

7/13/2011

COMPETITION SERIES XL POWER LIFT®

BASKETBALL SYSTEM

MODEL #71525

ASSEMBLY INSTRUCTIONS AND OWNER’S MANUAL

Save this instruction in the event that the manufacturer has to be contacted for replacement parts.

WARNING
Failure to comply with any of the warnings 
in these instructions may result in serious 
personal injuries such as cuts, broken bones, 
nerve damage, paralysis, brain injury, or 
death.  Failure to comply may also result in 
property damage. Please heed all warnings 
and cautions. To ensure your safety, do not 
attempt to assemble this system without 
reading and following all instructions carefully. 
Identify and inventory the parts using the 
Parts List.

INSTRUCTION #1039811 C

   

**A MINIMUM OF TWO ADULTS ARE REQUIRED FOR 
ASSEMBLY**

®

www.lifetime.com

COPY



2

PARTS LIST
ID	 Part #	 Description	 Qty	
TP	 1030700	 Top Pole	 1	
MP	 1030701	 Middle Pole	 1	
BP	 1030859	 Bottom Pole	 1	
AB	 DD00800	 Net	 1	
AC	 502027H	 Handle	 1	
AD	 502049G	 Trigger	 1	
AE	 1030667	 Extension Arm (Long)	 2	
AA	 1030669	 Extension Arm (Short)	 2	
AF	 502056	 Plastic Guard	 1	
AK	 CA00885	 Zip Tie	 2	
AL	 604084	 Height Sticker	 1	
AM	 1030660	 Spring Bracket	 1	
AN	 HA00800	 Gas Spring	 1	
AO	 825619	 Rim	 1	
AP	 1030781	 Backboard Bracket Right	 1	
AQ	 1030762	 Backboard Bracket Left	 1	
AR	 1030758	 Rear Lifter Arm	 2	
AS	 ZA10185	 Bellows	 1	
AU	 1030727	 Backboard	 1	
AW	 500096	 Pole Cap	 1	
AX	 1021852	 Rim Cover Plate	 1	
FL	 CA00299	 Left Frame Pad	 1	
FR	 CA00399	 Right Frame Pad	 1	
FB	 CA00999	 Bottom Frame Pad	 2	
FM	 FS16500	 Sticker, Warning (Applied)	 1	
AJ	 700506	 Wood Block	 1	
Rim Hardware (1013678)
RA	 BS01000	 #7 x 3/8” Screw	 4	
RB	 300104	 3/8” Push Nut	 2	
RC	 300106	 5/16” x 2” Carriage Bolt	 2	
RD	 300128	 Jam Nut	 2	
RE	 302079	 3 1/2” x 5” x 5/16” U-Bolt	 1	
RF	 302090	 5/16” Nylock Flange Nut	 4	
RG	 1001137	 Compression Spring	 2	
RH	 510038	 3/8” x 5 1/2” Axle	 1	
RI	 804018	 Rim Pivot Bracket	 1	
RJ	 804033	 Spring Retainer Plate	 1	
Pole Joint Hardware (1005748)
PA	 BS02000	 1/4” x 3/4” Screw	 2	
PB	 1004620	 Self-Tapping Screw	 2	
Frame Pad Hardware (HH00700)
FA	 BS00100	 #10 x 3/4” Self-Drilling Screw	 10	

Tools and Materials Required for Assembly 
(Not Included)

1.  Adjustable Wrench
2.  Phillips Screwdriver
3.  1/2” Wrenches (2)
4.  9/16” Wrenches (2)
5.  3/4” Wrenches (2)
6.  11/16” Wrench
7.  Hammer or Mallet
8.  375 lbs. Sand or Water Supply

HARDWARE IS ACTUAL SIZE
(Unless otherwise indicated)

9.  Tape Measure
10. Punch/Dowel or similar tool
11. Pliers
12. Scissors/Wire Cutters
13. Scrap Wood or Cardboard
14. Electric Drill
15. 1/2” Socket Wrench
16. 1/2” x 3’ Rebar

rcra rd rfrb

rj

(Not actual size)

ri

(Not actual size)

BEFORE BEGINNING ASSEMBLY
A.	 Identify and inventory all parts using the checklist boxes on the Parts List. Keep the 

hardware bags and their contents separate. If any parts are missing, call our Customer 
Service Department.

B.	 Test fit all Bolts by inserting them into their respective holes. If necessary, carefully 
scrape away any excess powder coating buildup from inside the holes. Do not scrape 
away all of the powder coating. Bare metal may rust. You may need to pound some 
Bolts into place with a hammer or mallet.

pa fapB

COPY



3

ID	 Part #	 Description	 Qty	
Handle Hardware (1017923)
HA	 302007	 3/8” x 6 1/2” Hex Bolt	 2	
HB	 300101	 Release Pin	 1	
HC	 302008	 3/8” Centerlock Nut	 2	
HD	 300187	 1/2” x 6 1/2” Hex Bolt	 1	
MH	 301008	 1/2” Centerlock Nut	 1	
Main Hardware (1039829)
MA	 300029	 1/2” x 7 1/8” Hex Bolt	 5	
MB	 300022	 1/4” Centerlock Nut	 2	
MC	 1028047	 .38” x 1” Steel Spacer	 2	
MD	 300043	 Cotter Pin	 1	
ME	 300055	 1 1/2” Metal Pin	 1	
MH	 301008	 1/2” Centerlock Nut	 5	
MI	 300110	 1/4” x 2 3/4” Hex Bolt	 2	
MJ	 302053	 3/8” x 4” Hex Bolt	 2	
ML	 800324	 1/2” x 2.31 Steel Spacer	 2	
MN	 500032	 1/2” x 1/8” Spacer	 4	
MO	 500015	 3/8” x 1/2” Handle Spacer	 2	
MQ	 500081	 Grease Packet	 1	
MR	 800331	 .62” x .706” x 3.20” Spacer	 1	
MT	 800239	 1/2” x 3.41” Spacer	 2	
MX	 302011	 5/16” x 1 1/4” Carriage Bolt	 2	
MY	 302090	 5/16” Nylock Flange Nut	 2	
MZ	 500013	 .69 x .592 Black Spacer	 4	
BC	 300031	 3/8” Flat Washer	 2	
HC	 302008	 3/8” Centerlock Nut	 2	

PARTS LIST maha

hc

hd

md

me

mh

mj

(Not actual size)

mo

mt

HARDWARE IS ACTUAL SIZE
(Unless otherwise indicated)

hb

(Not actual 
size)

Thread lengths may vary

MB

MN

MI

MX

MY

MZ

MR
ML

bc

MC



4

POLE SECTION IDENTIFICATION
Identify the pole sections before beginning assembly. Failure to assemble the pole sections 

correctly may result in severe personal injury or property damage as described on Page One.
ONCE THE POLE SECTIONS HAVE BEEN SEATED, THEY CANNOT BE SEPARATED.

tp mp bp

Top Pole:
Four holes at the top of 
the pole, four holes in 
the middle, two holes 
near the bottom and 
one small hole at the 
bottom.

Middle Pole:
One slot at the top of 
the pole and one small 
hole at the bottom. 
Warning Sticker.

Bottom Pole:
One slot at the top of the 
pole and a bent edge 
at the bottom. Shortest 
pole.

SAFETY INSTRUCTIONS

Most injuries are caused by misuse and/or not following instructions. Use caution when using 
this system.

Owner must ensure that all players know and follow these rules for safe operation of the system.

To ensure safety, do not attempt to assemble this system without following the instructions carefully. Check 
entire box and inside all packing material for parts and/or additional instruction material. Before beginning 
assembly, read the instructions and identify parts using the hardware identifier and parts list in this document. 
Proper and complete assembly, use and supervision are essential for proper orientation and to reduce the risk 
of accident or injury. A high probability of serious injury exists if this system is not installed, maintained, and 
operated properly.

FAILURE TO FOLLOW THESE WARNINGS MAY RESULT IN SERIOUS INJURY OR PROPERTY DAMAGE AND WILL VOID 
WARRANTY.

• If using a ladder during assembly, use extreme caution.
• Three capable adults are recommended for this operation.
• Assemble the pole sections properly. Failure to do so could cause the pole sections 

to separate during play.
• Before digging, contact utility company to locate underground power cables, gas, 

and water lines. Ensure that there are no overhead power lines within 20 ft. (7m) 
radius of pole location.

• Minimum operational height is 7’6” (2,23m) to the rim.



5

For a nonpermanent installation of your basketball system, a Ground Sleeve provides an alternative to 
cementing the pole into the ground.  See Page 14 for more information. 

24”

18”

14.5”

BP

1 1.1  Dig a round hole 24” deep and 
18” in diameter. The edge of the hole 

should be flush with the edge of the playing 
surface.

1.2  Make a mark 14.5” up from 
the dimpled end of the Bottom Pole 
(BP) (do not scratch the powder 

coating). 

2 2.1  Mix 5 1/2 bags of concrete, following the directions on the concrete bags. 
Keep in mind that a thicker mix of concrete will dry stronger.

2.2  Fill the hole to the top with concrete.

2.3  Insert the dimpled end of the Bottom Pole into 
the cement up to the 14.5” mark and 4” away 
from the playing surface.

Warning:  If the pole is buried too deep or too shallow, the 
Rim will not be at the correct height.

3

Note:  Form the cement into a downward slope away from 
the pole to allow water runoff. Failure to do so may result in 
premature rusting of the pole.

Important:  Save a 1/2 bag of concrete mix to use later in the assembly.

3.1  The slots in the Bottom Pole must be parallel 
to the playing surface. If necessary, insert a straight 

object (a ruler, wire, etc.) through the slots in the Bottom 
Pole. Rotate the pole until the straight object is parallel to 
the playing surface. 

4 4.1  Place the 1/2” x 3’ rebar (not included) inside the Bottom Pole (BP).

4.2  Check the pole several times within the first hour to 
make sure that all sides are vertical and that the pole does 
not sink into the concrete. The 14.5” mark must remain 
level with the playing surface. 

Rebar

Important:  Allow 1-4 hours for the concrete to set.

Important:  Do not continue until the concrete has set for 1-4 hours.

5 5.1  Remove the straight object from the top of the pole.

5.2  Mix the remaining 1/2 bag of concrete and pour the concrete into 
the Bottom Pole until it is just below the slots in the top of the pole.

Important:  Do not overfill the pole, or you may not be able to assemble the rest 
of the pole sections. 

5.3  Tamp the concrete down in the Bottom Pole with a broom handle 
to remove any air pockets.

5.4  Clean all excess concrete off the outside surface of the pole.

STOP!
The concrete must cure for at least 72 hours (3 days) before installing the rest of the 
system. In humid climates or wet weather, allow additional time for the concrete to 
cure. Do not proceed until the curing process is complete.

Playing 
Surface



6

mj
mt

hc

Small holes  Large 
holes

Required For This Page:
9/16”  Wrenches

(2)

(2)
(2)

MJ AM HCMTBC

bc (2)

1039829

Screwriver TP

6.1  Completely tighten the Nuts.6

pa
(1)

1005748

WARNING
The poles must be seated together!! Even if the poles cover the slots 
before seating, you must strike them on the wood five to six times!! Failure 
to seat the poles correctly could allow the poles to separate during use, 
which could lead to serious personal injuries or property damage as 
listed on Page One.

9

TP

This step cannot be reversed.

MP

Warning:  If the Top and Middle Poles do not completely cover 
the slots on the Middle and Bottom Poles after seating, do not 
complete assembly. Call our Customer Service Department.

9.1  Strike each end of the Pole firmly 5 to 6 times on a piece of 
scrap wood or cardboard.

Warning:  Do not hit your feet with the pole sections, as 
serious injury could occur.

8

Note:  The Screw will spin freely once 
installed.

8.2  Insert a 1/4” x 3/4” Screw (PA) 
through the small hole in the Top Pole 

and into the Middle Pole.

PA

TP

MP

8.1  Align the hole in the Top Pole with the 
slot in the Middle Pole and slide the Top 

Pole over the Middle Pole. 
Do not jam the poles together until instructed.

7.1  Apply the Height Sticker (AL) so it wraps 
around the opposite side of the pole as the 

Spring Bracket (AM). 

Note:  The small notch in the Sticker 
fits around the hole in the pole.

AL

AM

7

Note: There are two screw holes at the 
bottom of the pole. The correct hole will 
be slightly larger and slightly higher up on 

the pole.  

AN

AS

10

AN

AS

Zip Tie (AK)

Larger End

10.2  Use pliers to tighten the Zip Ties (AK) securely. Cut off the ends of the Zip Ties.

Zip Tie (AK)

10.1  The bottom of the Bellows (AS) overlaps the Gas Spring (AN) by 1”. The 
top is 1/2” from the top of the Spring.

  



7

Required For This Page:

9/16” Wrenches

Scissors/
Wire Cutters/
Pliers

11.2  Tighten the Nut until it is flush with the Bolt.

11 11.1  Line up the Rear Lifter Arms 
(AR) with the Gas Spring (AN).

AR

MH

AN

AR AR

AC
HD

1017923
hd (1)

3/4” Wrenches

(1)

Hammer/
Mallet

12

MD

ME

AM

AN

12.1  Use pliers to bend the 
Cotter Pin (MD) as shown 

above.

13 13.1  Tighten the Nut until it is flush with 
the Bolt.

14

HA

HC

AC

MO

HB

AN

MD ME

14.1  Slide the Release Pin (HB) 
through the oval holes of the clevis at 

the end of the Gas Spring (AN).

15 15.1  The Release Pin (HB) should 
fit into the channels in the Trigger 

(AD).

HA

AD

AC

HC

16 16.1  Tighten the Nut (HC) until it is 
flush with the Bolt.

1039829

AD

AC HB

ha
(2)

mo (2)

*(Not actual 
size)

md

me

(1)*

(1)*

hb

hc (2)

(1)

1/2” Wrenches

mh



8

Required For This Page:

Pliers

RE

AP

AQ

RE

17.1  Hold the Backboard 
Brackets (AP & AQ) together 

and slide the U-Bolt (RE) through the 
holes as shown.

17 18.1  Ensure the U-Bolt (RE) 
is in the notches. 

18.2  Completely tighten the Nuts 
(MA).

18 19 19.1  Insert a 5/16” x 1 
1/4” Carriage Bolt (RC) 

through each hole in the Rim Pivot 
Bracket (RI).

MB

ML

MB

AP

AQ
MI

RE

MI

RC

RI

RC

AO

20.1  Use the 1/2” socket 
head from the socket head 

wrench to press one Push Nut (RB) 
onto one end of the Axle (RH).

20

RB
RH

rcrb

ri

(Not actual size)

MB MI

ML

9/16” Wrenches

1039829

1003678

(2)

(2)
(2)

(1)

(2) (2)

22 22.1  Lay the Backboard (AU) on a table or bench.

Note:  The U-Bolt (RE) goes 
through the top holes in the 
Backboard.

RE

AURB

RHRI

AO

RH

21.1  Slide the end of the Axle (RH) through the Rim (AO) and the 
Rim Pivot Bracket (RI). Press the Push Nut (RB) onto the end 
of the Axle. Use the 1/2” socket head to secure the Push Nut if 
needed.

Note: The Push Nut should rest about 
1/4” from the end of the Axle. If the 
Push Nut slips on too far, continue 
sliding it to the other end of the Axle to 
remove it and try again.

21

1/2” Socket Wrench



9

Required For This Page:

1/2” Wrench

Electric Drill/
Screwdriver

RG

RF
RF

RJ

25.1  Place the Spring Retainer Plate 
(RJ) and secure with Nylock Flange 
Nuts (RF).

rj

(Not actual 
size)

(1)

rf
(4)

3/4” Wrenches

24.1  Place the Compression 
Springs (RG) over the ends of 
the U-Bolt (RE).

MX MX

MX

26.1  Slide a Carriage Bolt (MX) into the crimped slot in each 
Backboard channel.26

2524

27.1  Attach the Rim Cover Plate (AX) to the Rim using #7 
x 3/8” Screws (RA).

27

RA

AX

1003678

ra
(4)

Note:  Do not overtighten the Nuts 
(RF).

23
RF

RE

AF

RD

Only hand 
tighten the 
Nylock Flange 
Nuts (RG).

23.1:  Slide a Spacer (MC) over each Tap Bolt (RC) between 
the Backboard and the Backboard Brackets.

rd
(2)

(2)
MC

1039829

MC



10

31.1  Rest the Backboard (AU) and Rim (AO) on cardboard 
to prevent scratching.

31

29.1  Tighten the Nut until it is flush with the Bolt.29

30.1  Attach this end of the Long Extension Arms (AE) to the Backboard 
Brackets (AP & AQ).

30.2  Tighten the Nut until it is flush with the Bolt.

AE

30

MH MZ MA

AE
AE

MZ

MA
(2)

MZ

(2)

(4)

MH

Required For This Page:

1/2” Wrench
3/4” Wrenches

1039829

MH

AA

MZ
MA

AA

AA

28.1  Bend the Backboard Brackets (AP & AQ) out 
and over the Carriage Bolt (MX).

AQ

MY

MY

AP

28.3  Completely tighten all Rim 
hardware.

Note:  Do not overtighten the Nuts (MY).

Note:  The lower holes 
should go over the Carriage 

Bolts.

28

28.2  Secure Brackets with 5/16 “ 
Nylock Flange Nuts (MY).

MX

MY

(2)

(2)



11

1039829

Required For This Page: 

ma
(3)

3/4” Wrenches

mh (3)

1/2” Socket Wrench
Hammer/Mallet
Electric Drill

32.1  Remove the plastic film from the 
Backboard.

FA

FA

32.2  Use an electric drill to 
insert the Screws (FA).

FR

FL

FB
FB

32

fa (10)

HH00700
MN

MHMA

AA AA

35.1  Place a 1/2” x 1/8” Spacer (MN) between each Short Extension 
Arm (AA) and the pole.

35.2  Completely tighten the Nuts from steps 33 
through 35.

MA

AE

Note:  The Rear Lifter Arms (AR) must be on the inside of the Extension Arms (AE).

33.2  Only finger tighten the Nut.

33.1  Lift the pole up until the Long Extension Arms (AE) line up with the holes in the 
Rear Lifter Arms (AR).

AE

MR

AE MH

AR

AR

AP

33

3534.1  There must be a 1/2” x 1/8” Spacer (MN) between 
each Long Extension Arm (AE) and the pole.

MA MH

MN

AE AE

AE

34

34.2  Only finger 
tighten the Nut.

mr

(4)

(1)

mn



12

Note:  Please call our Customer Service Department at the number on Page One to obtain replacement Nets. Our 
Nets are shorter than average to reduce the risk of entanglement.

36.1  Attach the Net (AB).36

AB

37.1  Apply the Grease (MQ) to these areas.37
CAUTION:  DO NOT APPLY EXCESSIVE WEIGHT TO THE HANDLE. Do not hang anything from the Handle, as this will damage the 
system and void the product warranty. 

AO

CAUTION: When compressing the Gas Spring, use extreme 
caution to prevent the pole from extending. 

38.1  Slowly lift the pole and rotate the Backboard assembly upside down 
again. 

38.2  Grasp the Handle and Trigger as shown. Squeeze the Trigger and push 
down on the pole to compress the Gas Spring. 

38.3  Release the Handle before letting go of the pole.

38



13

39.1  Ensure the Backboard faces the playing surface and align the small hole in the Middle Pole (MP) with the correct slot in the Bottom Pole (BP). 
Slide the Middle Pole over the Bottom Pole.39

39.3  Place the Wood Block (AJ) on top of the pole and strike with a hammer six or 
seven times.

**AT LEAST 2 ADULTS REQUIRED FOR THIS STEP**

AJ

TP

MP

BP

39.5  After setting the poles in step 39.3, Insert 
the Pole Cap (AW) into the pole.

Note:  To ensure that the concrete can fully set, do 
not play aggressively on your basketball system 

for a week.

BP

MP

PA

39.2  Insert the remaining 1/4” x 3/4” Screw (PA) through the small hole in the Middle Pole and into the Bottom Pole.  The Screw will spin 
freely once installed.

Warning:  If the Middle Pole does not completely cover the slot on the Bottom Pole after seating, do not complete assembly.  Call our Customer 
Service Department.

AW

Screwdriver

1005748

Required For This Page:

pa
(1)

Hammer/Mallet

TP

39.4  Place a Self-tapping Screw (PB) directly into the 
chuck of the Electric Drill and insert the screw into the 
back of the poles at the locations shown. 

Note: There are two screw holes at the bottom of the pole. The correct hole will be slightly larger and slightly higher up on the pole.

(2)
pB

PB

PB
Use extreme caution when standing on ladders to 
perform assembly steps. Follow all warnings and 
cautions on the ladder. Failure to follow all of these 
instructions and warnings could lead to serious 
personal injury or property damage.

WARNING

PB

Electric Drill

  



14

Operation of the height adjustment system

WHILE TRANSPORTING THE PORTABLE SYSTEM, USE CAUTION TO PREVENT THE MECHANISM FROM ADJUSTING.

The adjustable system may be adjusted from 7 1/2 feet to 10 feet.
Hold the Handle tightly and squeeze the Trigger to engage the Gas Spring.  Raise the Handle to lower the Backboard, or lower 
the Handle to raise the Backboard.

Moving the system
WARNING:  The system must only be moved by people capable of handling its weight.  Children should not be allowed to move the system.

a.	 Adjust the system to its lowest position.
b.	 Stand in front of the system and pull on the pole until the unit is balanced on its Wheels.
c.	 Move the system to the desired location and carefully set the Base down.

The life of your basketball system depends on many variables. The climate, exposure to corrosives 
such as salt, pesticides, or herbicides, and excessive use or misuse can all contribute to 
pole failure, which may cause property damage or personal injury.

Check your basketball system frequently for loose hardware, excessive wear, and signs of 
corrosion. For safety reasons, and to prolong the life of your basketball system, you must 
take the following preventive measures.

a.	 Check all Nuts and Bolts. If any are loose, tighten them.
b.	 Check all parts for excessive wear and tear. If necessary, replace any parts that have been 

worn or damaged through usage. Check the Pole Cap for cracks or tears that could let water 
into the pole. Contact our Customer Service Department for replacement parts.

c.	 Inspect the Warning Sticker on the pole. If it is ripped, faded, or illegible, call our Customer 
Service Department to request a replacement Sticker.

d.	 Check all pole sections for visible rust or chipped or cracked paint. If either are present, do 
the following:

	 1.	 Use an emery cloth to completely remove any rust or chipped paint.
	 2.	 Clean the area with a damp cloth and allow it to dry.
	 3.	 Apply two coats of a rust preventative, high gloss enamel paint to the area. Allow the 

paint to dry between coats.

IF RUST HAS PENETRATED THROUGH THE POLE ANYWHERE, REPLACE IT IMMEDIATELY!

POLE CARE AND SYSTEM MAINTENANCE
PRODUCT DESCRIPTION	 MODEL #	 Intermediate 
Size Basketball		  594201	Universal Ground 
Sleeve		  0023		

ACCESSORIES AVAILABLE FOR MORE BASKETBALL FUN!

The Universal Ground Sleeve enables the pole to be cemented 
in, yet still removable. The sleeve sits flush with the ground 
after installation. Fits 3.5” diameter poles.

Universal Ground Sleeve 
#0023

Contact Customer Service at the number on 
Page Two for prices and freight cost.

Only clean the Backboard with the approved cleaning materials 
listed below:

1Registered Trademark of the Drackett Products Company.
2Registered Trademarks of Procter & Gamble.
3Registered Trademark of Texize, Division of Norton Norwich Products Inc.
4Registered Trademark of the Clorox Company.

Windex1

Joy2 
Mr. Clean2

The use of other chemicals will void the warranty.

Fantastik3

Formula 4094



15

FA
U

TE
 D

E 
N

E 
PA

S 
SU

IV
R

E 
C

ES
 A

VE
R

TI
SS

EM
EN

TS
, 

VO
U

S 
R

IS
Q

U
EZ

 D
E 

C
A

U
SE

R
 D

ES
 B

LE
SS

U
R

ES
 

G
R

AV
ES

 E
T/

O
U

 D
ES

 D
O

M
M

A
G

ES
 À

 L
’É

Q
U

IP
EM

EN
T.

SI
 N

O
 S

E 
O

B
ED

EC
EN

 E
ST

A
S 

A
D

VE
R

TE
N

C
IA

S 
PU

ED
EN

 P
R

O
D

U
C

IR
SE

 G
R

AV
ES

 L
ES

IO
N

ES
 Y

/O
 

D
A

Ñ
O

S 
A 

LA
 P

R
O

PI
ED

A
D

.
Le

 p
ro

pr
ié

ta
ire

 d
oi

t s
’a

ss
ur

er
 q

ue
 to

us
 le

s 
jo

ue
ur

s 
co

nn
ai

ss
en

t e
t a

pp
liq

ue
nt

 le
s 

rè
gl

es
 s

ui
va

nt
es

 a
fin

 
d’

ut
ili

se
r l

’é
qu

ip
em

en
t e

n 
to

ut
e 

sé
cu

rit
é.

 

W
A

R
N

IN
G

El
 p

ro
pi

et
ar

io
 d

el
 s

is
te

m
a 

de
be

 a
se

gu
ra

rs
e 

de
 q

ue
 

to
do

s 
lo

s 
ju

ga
do

re
s 

co
no

zc
an

 y
 re

sp
et

en
 e

st
as

 re
gl

as
 

pa
ra

 q
ue

 e
l s

is
te

m
a 

se
 u

se
 e

n 
fo

rm
a 

se
gu

ra
.

FA
IL

U
R

E 
TO

 F
O

LL
O

W
 T

H
ES

E 
W

A
R

N
IN

G
S 

M
AY

  
R

ES
U

LT
 IN

 S
ER

IO
U

S 
IN

JU
RY

 A
N

D
/O

R
 P

R
O

PE
R

TY
 

D
A

M
A

G
E.

O
w

ne
rs

 m
us

t e
ns

ur
e 

th
at

 a
ll 

pl
ay

er
s 

kn
ow

 a
nd

 fo
llo

w
 

th
es

e 
ru

le
s 

fo
r s

af
e 

op
er

at
io

n 
of

 th
e 

sy
st

em
.

• C
ué

lg
ue

se
 d

el
 a

ro
 s

ól
o 

en
 fo

rm
a 

br
ev

e,
 p

ar
a 

re
cu

pe
ra

r e
l 

eq
ui

lib
rio

 o
 e

vi
ta

r 
le

si
on

ar
 a

 o
tro

s 
ju

ga
do

re
s.

 S
ué

lte
se

 d
el

 
ar

o 
lo

 m
ás

 p
ro

nt
o 

qu
e 

pu
ed

a 
ha

ce
rlo

 c
on

 s
eg

ur
id

ad
.

• D
ur

an
te

 e
l ju

eg
o,

 e
sp

ec
ia

lm
en

te
 a

l e
m

bo
ca

r v
io

le
nt

am
en

te
 

de
 a

lto
, l

a 
ca

ra
 d

e 
lo

s 
ju

ga
do

re
s 

de
be

 m
an

te
ne

rs
e 

al
ej

ad
a 

de
l 

ta
bl

er
o,

 e
l 

ar
o 

y 
la

 r
ed

. 
P

ue
de

n 
pr

od
uc

irs
e 

le
si

on
es

 
gr

av
es

 s
i 

lo
s 

di
en

te
s 

o 
la

 c
ar

a 
en

tra
n 

en
 c

on
ta

ct
o 

co
n 

el
 t

ab
le

ro
, 

el
 a

ro
 o

 l
a 

re
d.

 L
os

 j
ug

ad
or

es
 d

eb
en

 u
sa

r 
un

 
pr

ot
ec

to
r b

uc
al

 d
ur

an
te

 e
l j

ue
go

.
• N

o 
se

 d
es

lic
e,

 n
o 

tre
pe

 n
i j

ue
gu

e 
so

br
e 

el
 p

os
te

.
• 

M
an

te
ng

a 
la

s 
m

an
os

 y
 lo

s 
de

do
s 

al
ej

ad
os

 d
e 

la
s 

pi
ez

as
 

m
ov

ib
le

s 
cu

an
do

  r
eg

ul
e 

la
 a

ltu
ra

 d
el

 s
is

te
m

a.
• N

o 
de

je
 q

ue
 lo

s 
ni

ño
s 

re
gu

le
n 

el
 s

is
te

m
a.

• N
o 

us
e 

jo
ya

s 
(a

ni
llo

s,
 re

lo
je

s,
 c

ol
la

re
s 

o 
ga

rg
an

til
la

s,
 e

tc
.) 

du
ra

nt
e 

el
 ju

eg
o.

 E
st

os
 o

bj
et

os
 p

ue
de

n 
en

ga
nc

ha
rs

e 
en

 la
 

re
d.

• 
N

o 
pe

rm
ita

 q
ue

 la
 b

as
e 

de
l p

os
te

 e
nt

re
 e

n 
co

nt
ac

to
 c

on
 

m
at

er
ia

le
s 

or
gá

ni
co

s.
 E

l p
as

to
, l

os
 d

es
ec

ho
s 

an
im

al
es

, e
tc

., 
pu

ed
en

 c
au

sa
r c

or
ro

si
ón

 y
/o

 d
et

er
io

ro
s.

• C
on

tro
le

 e
l p

os
te

 y
 to

da
s 

la
s 

pi
ez

as
 m

et
ál

ic
as

 u
na

 v
ez

 a
l 

m
es

 e
n 

bu
sc

a 
de

 s
ig

no
s 

vi
si

bl
es

 d
e 

co
rr

os
ió

n 
(o

xi
da

ci
ón

, 
pi

ca
du

ra
s,

 e
sc

am
ad

o)
. 

E
lim

in
e 

to
do

 r
as

tro
 d

e 
óx

id
o 

y 
vu

el
va

 a
 p

in
ta

r c
on

 e
sm

al
te

 p
ar

a 
ex

te
rio

re
s.

 S
i e

l ó
xi

do
 h

a 
pe

ne
tra

do
 c

ua
lq

ui
er

 p
ie

za
 d

e 
ac

er
o,

 r
ee

m
pl

ac
e 

es
a  

pi
ez

a 
de

 in
m

ed
ia

to
.

• 
In

sp
ec

ci
on

e 
el

 s
is

te
m

a 
an

te
s 

de
 c

ad
a 

us
o 

pa
ra

 v
er

ifi
ca

r 
qu

e 
lo

s 
el

em
en

to
s 

de
 fi

ja
ci

ón
 n

o 
es

té
n 

flo
jo

s,
 q

ue
 n

o 
ha

ya
 

de
sg

as
te

 e
xc

es
iv

o,
 i

ne
st

ab
ili

da
d 

ni
 s

ig
no

s 
de

 c
or

ro
si

ón
. 

S
i 

en
cu

en
tra

 i
rr

eg
ul

ar
id

ad
es

, 
re

pá
re

la
s 

an
te

s 
de

 u
sa

r 
el

 
si

st
em

a.
 

• N
un

ca
 ju

eg
ue

 c
on

 u
n 

eq
ui

po
 d

añ
ad

o.
• 

N
o 

us
e 

el
 

si
st

em
a 

pa
ra

 
le

va
nt

ar
 

ni
ng

ún
 

ob
je

to
. 

E
l 

m
ec

an
is

m
o 

es
tá

 d
is

eñ
ad

o 
pa

ra
 e

le
va

r 
so

la
m

en
te

 e
l p

es
o 

de
l t

ab
le

ro
 c

on
 e

l a
ro

. N
o 

cu
el

gu
e 

na
da

 d
e 

la
 a

ga
rr

ad
er

a,
 e

l 
ar

o,
 e

l t
ab

le
ro

 n
i l

os
 b

ra
zo

s 
de

 e
le

va
ci

ón
, y

a 
qu

e 
es

to
 p

ue
de

 
da

ña
r e

l s
is

te
m

a 
y 

an
ul

ar
 la

 g
ar

an
tía

.

•N
e 

vo
us

 s
us

pe
nd

ez
 p

as
 à

 l’
an

ne
au

 p
lu

s 
qu

e 
né

ce
ss

ai
re

 
po

ur
 re

tro
uv

er
 v

ot
re

 é
qu

ili
br

e 
ou

 é
vi

te
r d

e 
bl

es
se

r l
es

 a
ut

re
s 

jo
ue

ur
s.

 R
el

âc
he

z 
l’a

nn
ea

u 
au

ss
itô

t q
ue

 p
os

si
bl

e.
• L

or
s 

d’
un

 m
at

ch
, p

ar
tic

ul
iè

re
m

en
t d

an
s 

le
 c

as
 d

es
 s

m
as

hs
, 

le
 v

is
ag

e 
du

 jo
ue

ur
 n

e 
do

it 
pa

s 
fa

ire
 f

ac
e 

au
 p

an
ne

au
, 

à 
l’a

nn
ea

u,
 n

i a
u 

fil
et

. L
e 

jo
ue

ur
 ri

sq
ue

 d
e 

gr
av

es
 b

le
ss

ur
es

 s
i 

se
s 

de
nt

s 
ou

 s
on

 v
is

ag
e 

en
tre

nt
 e

n 
co

nt
ac

t a
ve

c 
le

 p
an

ne
au

, 
l’a

nn
ea

u,
 o

u 
le

 fi
le

t. 
Le

s 
jo

ue
ur

s 
do

iv
en

t t
ou

jo
ur

s 
po

rte
r 

un
 

pr
ot

èg
e-

de
nt

s 
lo

rs
qu

’il
s 

jo
ue

nt
. 

• N
e 

gl
is

se
z 

pa
s,

 n
e 

gr
im

pe
z 

pa
s,

 e
t n

e 
jo

ue
z 

pa
s 

su
r l

a 
ba

se
 

ou
 le

 p
ot

ea
u.

• 
Lo

rs
qu

e 
vo

us
 a

ju
st

ez
 la

 h
au

te
ur

 o
u 

l’é
qu

ip
em

en
t, 

ga
rd

ez
 

vo
s 

m
ai

ns
 e

t d
oi

gt
s 

lo
in

 d
es

 p
iè

ce
s 

m
ob

ile
s.

• N
’a

ut
or

is
ez

 p
as

 le
s 

en
fa

nt
s 

à 
aj

us
te

r l
’é

qu
ip

em
en

t.
• 

N
e 

po
rte

z 
pa

s 
de

 b
ijo

ux
 (

ba
gu

es
, 

m
on

tre
s,

 c
ol

lie
rs

, 
et

c.
) 

lo
rs

qu
e 

vo
us

 j
ou

ez
. 

C
es

 o
bj

et
s 

po
ur

ra
ie

nt
 s

’a
cc

ro
ch

er
 a

u 
fil

et
.

• G
ar

de
z 

la
 b

as
e 

du
 p

ot
ea

u 
lib

re
 d

e 
to

ut
e 

m
at

iè
re

 o
rg

an
iq

ue
. 

L’
he

rb
e,

 
le

s 
dé

ch
et

s,
 

et
c.

 
pe

uv
en

t 
la

 
co

rr
od

er
 

et
 

la
 

dé
té

rio
re

r.
• U

ne
 fo

is
 p

ar
 m

oi
s,

 v
ér

ifi
ez

 q
ue

 le
 p

ot
ea

u 
et

 to
ut

es
 le

s 
pi

èc
es

 
en

 m
ét

al
 n

e 
m

on
tre

nt
 p

as
 d

e 
si

gn
es

 d
e 

co
rr

os
io

n 
(r

ou
ill

e,
 

pi
qû

re
s,

 é
ca

ill
ag

e)
. 

E
nl

ev
ez

 t
ou

te
 l

a 
ro

ui
lle

 e
t 

re
pe

ig
ne

z 
co

m
pl

èt
em

en
t a

ve
c 

un
e 

pe
in

tu
re

 p
ou

r e
xt

ér
ie

ur
. S

i l
a 

ro
ui

lle
 

a 
pé

né
tré

 u
ne

 d
es

 p
iè

ce
s 

en
 a

ci
er

, v
ou

s 
de

vr
ez

 r
em

pl
ac

er
 

im
m

éd
ia

te
m

en
t l

a 
pi

èc
e 

en
 q

ue
st

io
n.

• A
 c

ha
qu

e 
fo

is
 q

ue
 v

ou
s 

al
le

z 
ut

ili
se

r l
’é

qu
ip

em
en

t, 
vé

rifi
ez

 
d’

ab
or

d 
l’é

qu
ili

br
e,

 l
a 

po
ss

ib
ili

té
 d

e 
pi

èc
es

 d
es

se
rr

ée
s 

ou
 

us
ée

s,
 la

 s
ta

bi
lit

é 
de

 l’
éq

ui
pe

m
en

t e
t t

ou
t s

ig
ne

 d
e 

co
rr

os
io

n 
ou

 ré
pa

ra
tio

n 
né

ce
ss

ai
re

 a
va

nt
 u

til
is

at
io

n.
 

• N
e 

jo
ue

z 
ja

m
ai

s 
av

ec
 u

n 
éq

ui
pe

m
en

t e
nd

om
m

ag
é.

• N
’u

til
is

ez
 p

as
 l’

éq
ui

pe
m

en
t p

ou
r l

ev
er

 o
u 

so
ul

ev
er

 q
uo

iq
ue

 
ce

 s
oi

t. 
S

on
 m

éc
an

is
m

e 
a 

ét
é 

co
nç

u 
un

iq
ue

m
en

t 
po

ur
 

so
ut

en
ir 

le
 p

oi
ds

 d
u 

pa
nn

ea
u 

et
 d

e 
l’a

nn
ea

u.
 N

’a
cc

ro
ch

ez
 

rie
n 

au
 m

an
ch

e,
 à

 l’
an

ne
au

, a
u 

pa
nn

ea
u 

ni
 a

ux
 le

vi
er

s 
so

us
 

pe
in

e 
d’

en
do

m
m

ag
er

 l’
éq

ui
pe

m
en

t e
t d

’a
nn

ul
er

 la
 g

ar
an

tie
.

A
D

VE
R

TE
N

C
IA

AV
ER

TI
SS

EM
EN

T

O
nl

y 
ha

ng
 f

ro
m

 t
he

 r
im

 b
rie

fly
 t

o 
re

ga
in

 b
al

an
ce

 o
r 

av
oi

d 
in

ju
rin

g 
ot

he
rs

. R
el

ea
se

 th
e 

rim
 a

s 
so

on
 a

s 
sa

fe
ly

 p
os

si
bl

e.
D

ur
in

g 
pl

ay
, e

sp
ec

ia
lly

 w
he

n 
pe

rfo
rm

in
g 

du
nk

 ty
pe

 a
ct

iv
iti

es
, 

ke
ep

 p
la

ye
r’s

 fa
ce

 a
w

ay
 fr

om
 th

e 
ba

ck
bo

ar
d,

 r
im

, a
nd

 n
et

. 
S

er
io

us
 in

ju
ry

 c
ou

ld
 o

cc
ur

 if
 te

et
h/

fa
ce

 c
om

e 
in

 c
on

ta
ct

 w
ith

 
th

e 
ba

ck
bo

ar
d,

 r
im

, 
or

 n
et

. 
 P

la
ye

r 
sh

ou
ld

 w
ea

r 
a 

m
ou

th
 

gu
ar

d 
du

rin
g 

pl
ay

.
D

o 
no

t s
lid

e,
 c

lim
b,

 o
r p

la
y 

on
 p

ol
e.

W
he

n 
ad

ju
st

in
g 

he
ig

ht
 o

r 
m

ov
in

g 
sy

st
em

, k
ee

p 
ha

nd
s 

an
d 

fin
ge

rs
 a

w
ay

 fr
om

 m
ov

in
g 

pa
rts

.
D

o 
no

t a
llo

w
 c

hi
ld

re
n 

to
 m

ov
e 

or
 a

dj
us

t s
ys

te
m

.
D

o 
no

t w
ea

r j
ew

el
ry

 (r
in

gs
, w

at
ch

es
, n

ec
kl

ac
es

, e
tc

.) 
du

rin
g 

pl
ay

. O
bj

ec
ts

 m
ay

 e
nt

an
gl

e 
in

 n
et

.

K
ee

p 
or

ga
ni

c 
m

at
er

ia
l a

w
ay

 fr
om

 p
ol

e 
ba

se
. G

ra
ss

, l
itt

er
, 

et
c.

 c
ou

ld
 c

au
se

 c
or

ro
si

on
 a

nd
/o

r d
et

er
io

ra
tio

n.
O

nc
e 

a 
m

on
th

 c
he

ck
 p

ol
e 

an
d 

al
l m

et
al

 p
ar

ts
 fo

r 
si

gn
s 

of
 

co
rr

os
io

n 
(r

us
t, 

pi
tti

ng
, c

hi
pp

in
g)

. C
om

pl
et

el
y 

re
m

ov
e 

ru
st

 
an

d 
re

pa
in

t w
ith

 e
xt

er
io

r e
na

m
el

. I
f r

us
t h

as
 p

en
et

ra
te

d 
an

y 
st

ee
l p

ar
t, 

re
pl

ac
e 

th
at

 p
ar

t i
m

m
ed

ia
te

ly.


C
he

ck
 s

ys
te

m
 b

ef
or

e 
ea

ch
 u

se
 f

or
 l

oo
se

 h
ar

dw
ar

e,
 

ex
ce

ss
iv

e 
w

ea
r, 

in
st

ab
ilit

y,
 a

nd
 s

ig
ns

 o
f c

or
ro

si
on

 a
nd

 re
pa

ir 
be

fo
re

 u
se

. 
 

N
ev

er
 p

la
y 

on
 d

am
ag

ed
 e

qu
ip

m
en

t.


D
o 

no
t 

us
e 

th
e 

sy
st

em
 t

o 
lif

t 
or

 h
oi

st
 a

ny
th

in
g.

  
Th

e 
m

ec
ha

ni
sm

 i
s 

de
si

gn
ed

 t
o 

lif
t 

on
ly

 t
he

 w
ei

gh
t 

of
 t

he
 

ba
ck

bo
ar

d 
an

d 
rim

.  
D

o 
no

t h
an

g 
an

yt
hi

ng
 fr

om
 th

e 
ha

nd
le

, 
rim

 b
ac

kb
oa

rd
, o

r l
ift

er
 a

rm
s 

as
 th

is
 w

ill
 d

am
ag

e 
th

e 
sy

st
em

 
an

d 
vo

id
 th

e 
w

ar
ra

nt
y.

#F
S1

65
00

10
/1

2/
20

04
w

w
w

.li
fe

tim
e.

co
m



16

LIFETIME BASKETBALL EQUIPMENT
5-YEAR LIMITED FACTORY WARRANTY

THE MANUFACTURER RESERVES THE RIGHT TO MAKE SUBSTITUTIONS TO WARRANTY CLAIMS IF PARTS ARE UNAVAILABLE OR OBSOLETE.

1. Lifetime basketball systems are warranted to the original purchaser to be free from defects in material or workmanship for a period of
five years from the date of original retail purchase.  The word “defects” is defined as imperfections that impair the use of the product.
Defects resulting from misuse, abuse or negligence will void this warranty.  This warranty does not cover defects due to improper
installation, alteration or accident.  This warranty does not cover damage caused by vandalism, rusting, “acts of nature” or any other
event beyond the control of the manufacturer.

2. This warranty is nontransferable and is expressly limited to the repair or replacement of defective basketball equipment.  If the equipment
is defective within the terms of this warranty, Lifetime Products, Inc. will repair or replace defective parts at no cost to the purchaser.  Shipping
charges to and from the factory are not covered and are the responsibility of the purchaser.  Labor charges and related expenses for removal,
installation or replacement of the basketball system or its components are not covered under this warranty.

3. This warranty does not cover scratching or scuffing of the product that may result from normal usage.  In addition, defects resulting from
intentional damage, negligence, unreasonable use or hanging from the net or rim will void this warranty.

4. Liability for incidental or consequential damages is excluded to the extent permitted by law.  While every attempt is made to embody the highest
degree of safety in all equipment, freedom from injury cannot be guaranteed.  The user assumes all risk of injury resulting from the use of this
product.  All merchandise is sold on this condition, and no representative of the company may waive or change this policy.

5. This product is not intended for institutional or commercial use; Lifetime Products, Inc. does not assume any liability for such use.  Institutional
or commercial use will void the warranty. 

6. This warranty is expressly in lieu of all other warranties, expressed or implied, including warranties of merchantability or fitness for use.  Neither
Lifetime Products, Inc., nor any representative assumes any other liability in connection with this product.

ALL WARRANTY CLAIMS MUST BE ACCOMPANIED BY A SALES RECEIPT.
REPORT PRODUCT DEFECTS IN WRITING TO:

Lifetime Products, Inc., PO Box 160010  Clearfield, UT 84016-0010 
or call (800) 225-3865 M-F 8 a.m. to 5 p.m. MST.

Please include your dated sales receipt and photographs of damaged parts.

To Register Your Product, Visit Our Website at www.lifetime.com

7




